CITY OF LAKE WORTH BEACH, FLORIDA

City of
Lake Worth

CITY OF LAKE WORTH BEACH
2020 10-YEAR WATER SUPPLY
FACILITIES WORK PLAN

prepared by

MOCKe® ROOS

CONSULTING ENGINEERS

Engineer’s Project No. B9019.00

MOCK+ROOS



City of Lake Worth Beach
2020 10-Year Water Supply Facilities Work

Plan
Table of Contents
Page
Section 1 Introduction
1.1 Project BaCKGroUNQ............coeuiiiiririireineisiee e 1-1
1.2 Project PUrPOSE and SCOPE........cvuiueiiieieesee st 1-1
Section 2 Overview of Lake Worth Beach’s Existing Water Supply System
2.1 SEIVICE ATBA ...ttt bbbt bbb 2-1
2.2 SFWMD Water Use Permit...........cccocevieicueiicecesieeeeseeeve e 2-1
2.3 RAW WALBI SOUICES ...ttt 2-3
24 Water Treatment FACIlItIES ..........ceeeieirieeceee s 29
[...]
Esri, HERE, Garmin, (c) OpenStreetMap contributors, and the GIS user
community f ]

2-2 MockeRoos



Section 2
Existing Water Supply System

2.3 Raw Water Sources

The Surficial Aquifer and the Floridan Aquifer are the sources that are utilized by the City of Lake Worth
Beach for its raw water supply. The wells consist of casings that are 12-inch to 16-inch in diameter. The
raw water is withdrawn by either submersible turbine pumps (Surficial) or surface mounted horizontal split
case pumps (Floridan) that discharge through a raw water collection and transmission system.

Well descriptions and details are included in Table 2.2.

The total wellfield capacity is approximately 22 MGD but is limited to average annual and maximum
monthly withdrawal per the SFWMD water use permit described above in Section 2.2.

2.3.1 Surficial Aquifer Source

There are fourteen (14) Surficial Aquifer wells as shown in Figure 2-2. Ten (10) wells are active, and two
(2) wells are proposed. The Surficial Aquifer wells provide raw water to be treated at the City’s Lime
Softening Water Treatment Plant.

The Surficial Aquifer source is a renewable water resource, but must be managed to maintain the salt water
interface at a significant distance from the wellfield. The Water Use Permit discussed previously
recognized that a higher allocation was appropriate during the rainy season when Surficial Aquifer water
resources were more plentiful. In addition, capturing some of the rainy season rainfall can benefit aquifer
recharge. The City has implemented multiple approaches to achieve this goal including:

e Installing infiltration trench storm drains on many roadway projects,

e Installing or enlarging dry detention areas for City projects,

e Working with developers to provide dry detention for stormwater, and

e Working with other agencies to provide dry detention for stormwater.

The implementation of these strategies had resulted in increases in the seasonal ground water elevations
to the benefit of the Surficial Aquifer.

2.3.1.1 Salt Water Interference

The City monitors the salt water interface through a series of eight monitoring wells located along the length
of 5th Avenue South as well as other strategically located monitoring wells. Figure 2-3 is a plot of the
chloride levels from 2007 to 2020 for monitoring wells LW-2 and LW-4. Monitoring Well LW-2 is located at
Palmway and 5th Avenue South and is located vertically near the face of the salt water wedge. Monitoring
Well LW-4 is located at ‘M’ Street and 5th Avenue South and is located vertically near the bottom of the
fresh water interface with the salt water zone. A one-year rolling average is utilized to smooth out the data
points.

2-3 MockeRoos



Section 2
Existing Water Supply System

Table 2.2
Lake Worth Beach Raw Water Wellfield
Diameter | Depth Year Initial Capacity

Well No. Status (in.) (feet) Installed (gpm)
Surficial Aquifer Wells
LW-1 Active Primary 12 250 1980 1000
LW-3 Active Standby 14 250 2000 800
LW-4 Active 12 110 1944 750
LW-6 Active Primary 14 175 1988 800
LW-7 Active Primary 14 150 1986 1000
LW-8 Active Primary 14 138 1987 700
LW-9R Active Primary 12 258 2005 800
LW-11 Active Primary 14 102 1952 750
LW-12 Active Standby 14 160 2003 800
LW-14 Active 12 250 1974 800
LW-15R Active Primary 14 280 2010 800
LW-16 Active Primary 16 284 2014 800
LW-17 Proposed Primary 16 TBD TBD 800
LW-18 Proposed Primary 16 TBD TBD 800

Total Active + Proposed | 11,200 (16)
Capacity, gpm (MGD):

Total Active + Proposed Firm | 10,200 (14.7)
Capacity, gpm (MGD):

Floridan Aquifer Wells

F-1 Active 16 1520 2004 1500
F-2 Active 16 1484 2005 1500
F-3 Active 16 1490 2006 1500
F-4 Proposed (2020) 16 1550 TBD 1500
F-5 Proposed 16 1550 TBD 1500
F-6 Proposed 16 1550 TBD 1500
F-7 Proposed 16 1550 TBD 1500
F-8 Proposed 16 1550 TBD 1500
F-9 Proposed 16 1550 TBD 1500
F-10 Proposed 16 1550 TBD 1500
Total Active Capacity, gpm | 4,500 (6.48)
(MGD):
Total Active Firm Capacity, gpm | 3,000 (4.32)
(MGD):
Total Active & Proposed Capacity, | 15,000 (21.6)
gpm (MGD):

Total Active & Proposed | 13,500 (19.4)
Firm Capacity, gpm (MGD):

2-4 MockeRoos



Section 2

Existing Water Supply System

Figure 2-2
Lake Worth Beach Surficial Aquifer Wellfield

b

3

7P

-

Source: SFWMD WUP No. 50-00234-W issued October 29, 2012. Wells LW-2, LW-5, LW-10 and LW-13 have

been abandoned.

MockeRoos

2-5



SectionSection 2
Potable Water Needs Assessment

2500

2450

2400

2350

2300

2250

2200

2150

2100

2050

2000

Chlorides
[ [
[{e] [(e]
o (S
o o

1850

1800

1750

1700

1650

1600

1550

1500

1450

1400

F:Alwu_\wu_wsfp\ENG-DES\CALC\Well Chloride and Water Table Data-2015 Update.xIsx Da.t

Figure 2-3: Monitoring Well Chloride Data -Year Rolling Average

- LW 2 Locatlon
LW-4 Location:

Palmway & 5th Avenue South

'M' Street & 5th Avenue South

LW-2 .

LW-4

Jul-07

Jul-08

Jan-08
Jan-09

Jul-09

Jan-10
Jul-10
Jan-11
Jul-11
Jan-12
Jul-12
Jan-13
Jul-13
Jan-14
Jul-14
Jan-15
Jul-15
Jan-16
Jul-16
Jan-17
Jul-17

(0]

Jan-18

Jul-18

Jan-19

Jul-19
Jan-20

2-6

MockeRoos




Section 2
Existing Water Supply System

After the RO plant started operation and demands on the surficial aquifer were reduced, the chloride
concentration in both of these monitoring wells trended down. Initially Monitoring Well LW-2 trended down
more sharply indicating that the salt water wedge was retreating oceanward.  Since 2014 the chloride
concentration in this well has been contained in a small range indicating that it is relatively stable.
Monitoring Well LW-4 trended lower more slowly until 2016 and then began a gradual rise. In 2019 the well
experienced a sharp drop in chlorides continuing to date. This drop in chlorides indicates that the surficial
aquifer water table elevation likely increased exerting more pressure to depress the salt water interface.
Overall the salt water interface has been retreating since 2012. This is a very positive indication that the
City is managing its surficial aquifer withdrawals in a responsible manner.

2.3.2 Floridian Aquifer Source

There are three (3) existing and seven (7) proposed Floridan Aquifer wells as shown in Figure 2-4. The
Floridan Aquifer wells provide brackish raw water to be treated at the City’s Reverse Osmosis (RO) Water
Treatment Plant.

The Floridan Aquifer wells were first placed in operation in 2011. Therefore, they have been in operation
for approximately nine years. In the operation of a Floridan Aquifer wellfield, it is critically important to
rotate operation and rest the wells. While some increase in chloride concentration is anticipated over the
life of the well, over pumping the wells can cause undesirable increases in the chloride concentration.

Figure 2-5 shows a plot of the three-month rolling average of the chloride concentration for all three wells

starting in 2011. The average starting chloride concentration was 2,025 mg/l while the current average
concentration is 2,106 mg/l. This represents a very minor 4-percent increase over the first nine years of
wellfield operation. This minor increase in chlorides is proof that the City is doing an excellent job operating
the Floridan Aquifer wellfield in an appropriate manor of resting and rotating the wells. Figure 2-4 even
demonstrates that Well F-3 had maintained a lower chloride concentration for the last four years than when
it initially started production.

For reference the RO plant was designed to treat an average raw water chloride concentration of 3,000
mg/l as a minimum. The variable speed membrane feed pumps adjust their speed and pressure to
accommodate an increasing chloride concentration. Based on other Floridan Aquifer well data in the
County, the Floridan waters in some wells can increase to 4,000 mg/l chloride while other wells remain at a
much lower concentration. Thus, an average blended concentration of 3,000 mg/l chlorides was utilized in
the RO WTP Design Assumptions. Based on the current chloride concentrations noted above, the City’s
Floridan Aquifer wells are substantially below these typical levels and appear that they will remain so for the
foreseeable future.

MockeRoos
2-7



SectionSection 2
Existing Water Supply System

Figure 2-4
Lake Worth Beach Floridan Aquifer Wellfield

:{7 ' ‘_ ﬂ Application A

¢ WELL Map Date: 2012-08-15
J Application Number: 101215-11 Permit Number: 50-00234-W
Kq Sec 28, 29 / Twp 44 / Rge 43

Project Name: LAKE WORTH UTILITIES

0 2,000 4,000
_:] Feet

Source: SFWMD WUP No. 50-00234-W issued October 29, 2012.

2-6 0C e 00



Section 2
Existing Water Supply System

Figure 2-5
Floridan Aquifer Wells
3-Month Rolling Average Chloride Concentration

2600

2500 h A A
2400 “

2300 Al ho/\*0 A ! ‘
T N fia
/i:\‘ Li_h'lt e v | ,"

Chlorides, PPM

" Fu !&r ]2 \ .'V'._!l

\ |

A M\ L /A A

-
W\ B

1600

2011 2012 2013 2014 2015 2016 2017 2018 2019 2020
Date
e Well -1 el Well F-2  =miem Well F-3

2.4 \Water Treatment Facilities

The City owns and operates the City of Lake Worth Beach Water Treatment Plant (WTP) which provides
potable water to the City’s water service area. The plant includes two (2) treatment processes: a lime
softening treatment plant which utilizes raw water from the Surficial Aquifer, and a Reverse Osmosis (RO)
treatment plant which utilizes raw water from the Floridan Aquifer.

The lime softening WTP provides 12.9 MGD capacity, and includes lime softening, filtration, chemical
addition and disinfection treatment processes. The lime softening facility consists of a rapid-mix chamber,
two (2) horizontal flocculation and sedimentation basins (settling basins), and six (6) multimedia gravity
filters. Each gravity filter has a capacity of 3.0 MGD, but is operated at a capacity of 2.5 MGD, yielding a
total capacity of 15 MGD. Consequently, the overall capacity of the water treatment facilities is limited only
by the 12.9 MGD capacity of the lime softening unit process.

The RO WTP was constructed in 2011 and provides 4.5 MGD total capacity, with three (3) membrane
trains each rated at 1.5 MGD. The RO WTP is designed to be expanded in the future for a total capacity of
9.0 MGD, with six (6) membrane trains at 1.5 MGD each. Each membrane train is expandable by 15%
capacity by the addition of 6 pressure vessels on the top row of the membrane train frame.

2-9 MockeRoos



Section 2
Existing Water Supply System

The RO WTP includes cartridge filtration, membrane feed pumps, chemical addition (acid, scale inhibitor
and caustic), degasification/odor control, and disinfection treatment processes. RO concentrate is
disposed through a deep injection well. The RO WTP is designed for a recovery rate of 75%.

A raw water bypass blend line and pipeline connection has been provided to allow 5 to 10 percent of the
Floridan raw feed water to be blended with the permeate water stream. The purpose of this blend water
stream is to add Hardness back to the permeate water flow.

The finished water from the two treatment processes is blended together prior to distribution.
2.5 Water Storage Facilities

The City’s water storage facilities include a 1.8 MG clearwell (used for disinfection contact time), a 1.0 MG
clearwell, a 1.5 MG ground storage tank and a 0.3 MG elevated storage tank at the water treatment facility.
Total water storage volume at the water treatment plant site (not including the 1.8 MG clearwell) is 2.8 MG.

The City’s water storage facilities also include several off-site facilities, including a 0.3 MG elevated storage
tank at 22" Avenue N and N “D” Street, a 0.5 MG ground storage tank at the South Booster Station, and a
0.5 MG ground storage tank at the North Booster Station. Total water storage volume at the offsite facilities
is 1.3 MG.

The water storage facilities are shown on Figure 2-6. The City’s total water storage volume for the plant
and for the offsite facilities combined is 5.9 MG and provides sufficient capacity to meet peak hourly and
fire flow demands, and to provide adequate contract time for disinfection prior to distribution.

2.6 Water Distribution System and Interconnects with Other
Municipalities

The water distribution system consists of a piping network made up of transmission mains sized 12-inch to
36-inch in diameter, and distribution mains sized 2-inch to 10-inch in diameter. The majority of the
distribution piping is 6-inch diameter and smaller.  Most of the 2-inch lines are galvanized steel. The 4-
inch through 36-inch lines are a combination of cast iron, PVC and ductile iron.

The water distribution system is supplied by five (5) high service water distribution pumps. Two (2) of the
pumps (#1 and #2) are rated for 5,000 gpm (300 Hp), one (1) pump (#5) is rated for 3,900 gpm (250 Hp)
and two (2) of the pumps (#3 and #4) are rated for 2,500 gpm (150 Hp) at a design system operating
pressure of 72 psi. This provides a total pumping capacity of 18,900 gpm, and a total firm pumping
capacity of 13,900 gpm with the largest unit as stand by.

The water distribution system includes two (2) booster pumping stations: the North Booster Station and the
South Booster Station. The North Booster Station includes two (2) 1,500 gpm pumps, and the South
Booster Station has two (2) 1,125 gpm pumps, for a total pumping capacity of 5,250 gpm, and a total firm
pumping capacity of 2,625 gpm.

2-10 MockeRoos



Section 2
Existing Water Supply System

Five (5) interconnects exist between the City of Lake Worth Beach and neighboring water suppliers, which
are listed in Table 2.3 as follows:

Table 2.3
Lake Worth Beach Potable Water Interconnects
Interconnecting Interconnect
Municipality Type Interconnect Location Size

Palm Beach County Emergency | 6t Avenue South and Congress 10-inch
Avenue

Palm Beach County Emergency | Lake Worth Road and Congress 8-inch
Avenue

West Palm Beach Emergency | West Palm Beach Canal / C-51 16-inch
and Gregory Road

Lantana Emergency Ridge Road 6-inch

Lantana Emergency | Dixie Highway B-inch

These interconnects can be used to maintain water supply within the City during emergency conditions, or
to provide emergency water to the neighboring utility from the City of Lake Worth Beach. Currently, one of
the interconnects with the Town of Lantana (on Dixie Highway) is disconnected.

The City’s water distribution system and interconnects are shown in Figure 2-6.

2.7 Domestic Self-Supply Systems

Domestic self-supply systems are private water wells used by customers for their own domestic water
supply source. These private systems are regulated by the Palm Beach County Environmental Control
Rule Il (ECR 1), which is implemented and enforced through the Palm Beach County Health Department.
The ECR Il requires private water systems to connect to an approved community water system if there is
an available water main within 100 feet in a public right-of-way (ROW) or easement abutting the property
on which the building(s) are located.

There are a few, isolated individual homes within the City of Lake Worth Beach’s service area that use
private wells for water supply. Currently, the City does not require connection to the City’s water system but
encourages connection on a voluntary basis. Due to the few numbers of these private systems, connection
of these systems will not affect or impact the City’s projected water supply needs.

2-11 MockeRoos



Section 2

Existing Water Supply System

Figure 2-6
Lake Worth Beach Water Distribution System

WPB 16"

North Repump,

Station Lo 110
al==
;__- == EE
p==Ti 5
Z = = 1 | "
10th Ave N %j___ E i
N =
il |
= B mi L
PBC 8" T’_E
Lake Worth Rq * —. Ly I 1-I , ni
] AT
PBC 10[' ] F 5 1
6th Ave S Fﬁ
° r l.I | Lake Worth
; - L Lagoon
g
5 i |
s
o _ Lake Osborne
%]
NI
i U
gz:,’zg;ﬁ South R'epump =
Airport Station L .r
Lantana 6" antars
Lantana Rd
‘ Legend
- Potable Water Lines

@ Emergency Interconnect

Repump Station

NI

community

Esri, HERE, Garmin, (c) OpenStreetMap contributors, and the GIS user.

2-12

MockeRoos



Section 2
Existing Water Supply System

2.8 Conservation Program
The City of Lake Worth Beach Implemented a Water Conservation Program which includes the following: